= -,

=W o i o o o

ROGUE

FM-6 FUNCTIONAL TRAINER
TWIN WEIGHT STACK

[—]

[T= oo 0. &&=

[—]

s -
)@
w pt=—"=op O
i — == 0
(0@(0@@@(9;0?@@:?:@ ( @ @@O@
<o =97 000W O I i —
(o IR ® v 40® U =
0 O =l .
e 0 g
I < O
=Tl 8
@@ 2 9 BSG) ® 0
O O ' ( 0
g 50 { 53@ :D] { @
s O | @
| O 31® 8 @
@ :@ BOG) @ @
10 O | y
s (O 0 0
| (O g " 0
[ | /_Zzs@ ﬂg | 1\’) g
0 y 4y ' @:
gl ol i
= g 0= %
e f i1 §
| 20@ = i @ go@) 0
" o 0
@ 1b @ 19 @ 0 @JQ
@ 118@ @(1I @ 13@ @:18@
@ K (O @ 17@ @“17([D
@ 1% @(17G) @ 16@ 16@
@ 13:) @<16® @ 15@ Q 15@
i I SR e
"o I g o 0
@ 12 13 ° D O
) gm@ — "o 0y
D 0 =l o 0
! —
K O @11 — o O
o = :
~ 0 —|J oL
O T i lﬁ 0|
N C%# I 0]
5 7 : O
8‘0 1)s° =V Vo
2% [@ O = o
@20 = | 4@ "\ E @ @ 0
= 1o S ] V%o
0 @ O g 2@ - K).@.@'@ o 0 g 2@
0 U || 0 "
4% I e - - 0 9 2
: '(Ou@.@‘% (9: ——— ] 0 9 q =10
= @& =0 @ 0
ot iy © 0
ol ) Q |
@ -

/\ IMPORTANT SAFETY INFORMATION

DISCLAIMER:

Resistance training, gymnastics training, and activities at height
are potentially dangerous and may lead to severe injury or even
death. Use common sense when training, obtain instruction in the
proper execution of movements, and understand your limitations.
This equipment must only be used by competent and responsi-
ble persons. Obtaining instruction in appropriate techniques and
methods of use is your own responsibility. You assume all risks and
responsibilities for all damage, injury or death which may occur

WARNING:

THIS RACK MUST BE BOLTED TO THE FLOOR BEFORE USE.
MINIMUM TWO PEOPLE REQUIRED FOR SAFE ASSEMBLY.

MISUSE OF THIS RACK CAN RESULT IN SEVERE INJURY.

Both Rogue Fitness and buyer disclaim any express or implied
warranty, including, without limitation, warranties or merchant-
ability and/or fitness for a particular purpose with respect to the
equipment. Buyer assumes all liability to use of equipment.

during or following incorrect use of this equipment in any matter
whatsoever. Rogue Fitness bears no liability beyond the replace-
ment value of the equipment in question.

Rogue Fitness ® 545 E 5th Ave. Columbus, Ohio 43201 e Customer Service: 614-358-6190 ¢ Team@RogueFitness.com

page 1 of 50


https://manuals.plus/m/061a4f58601426e96ca00e2b29b475fae64af6005b3982fa56b7aa521d8569d4

TABLE OF CONTENTS

RM-6 RACK

®) ®)

®) ®

/\ 200 oSNNS 2 2 O

7\ g\

bod g\ oo

s@%ﬂ/

\

PO DDDDDTDDDDA’ PTDDDDDI D DD

Included TOOIS.....oceveeeeeiiiee 3

4

Included Parts

[

R

3%9/5832333.9 9GP
|y

AssemMDBIY....cccceviiiiiiee 14

/\ 20902 2T A . AR L LT oo IO

B2ORY
S
Vet W
X &

1777777777777 777777777777

= ST /@W@

®© ) © ®©
\v 0

%GR %A%% 2% %%%%

S

%% %% %% %% %% %% %%%28289 35529

. C /N e
RIS ¢ SV B
" N \ Y
A\ o s> 4WW@999@909@90669WH¢W@GQG@@@& l'»

D 2SR E LRGSR == a2 2a9py. \

B2%2229%222999%%2%959

\Y 6 ==— =% /
LA i)

/9
©

0
< ’_->

Q 4 (
SeorvoooodlProccocoiSoes 3EH I \

-ON KIT

FM-6 ADD

{

\

N2 2355252332093 30.60.2 §>§¢ o)
bl a3/

|ﬂ/ﬂm@ & TOTDBLBDDLDBBBLANY CTDTDDDDDDY’ DDDDDDBOD 2D
\ = g - s
/NP FE T % R, ?@ %% %2A%%29 )0 2253503 3

6

ncluded Tools
ncluded Parts
Assembly.....ccooeiiiiiiin 18

® ®
i

DIV TR . LTl L ATl AN ABDID DD

0

Y
-\

2=\

ST - W

AAS

FM-6 SHROUD KIT

)
oo oA Eoos FT5

s \
VAN

.o
— .w/_.

‘»w / ,/
%%%%%g% /
- SR - S |

s

.,, &
OO PTDDDDDI DD /

Included TooIS. ... 3

Included Parts.......ccvvvveeiiiiiiiiiiiinnnn 11

-

B 9.0,3,0,3,30.0,9/)50 0.0 3.0 3 0 I I,

A\ — {*™ AN

& s - ,..
oo N TETR NGB ST DDID DD
; D)

Assembly....ccoviiiiiiiiin 46

« ,, ,
: 7% %% %% %% P &Q&QQQ%@@

page 2 of 50



INCLUDED TOOLS

Note: Images not shown at scale

Qty: 2x

1-1/2” Wrench

15/16” Wrench

Multi Tool (3/4”, 9/167,

5/8" and 7/16” Wrench)

Qty: 1x

N

—

3/8" Allen Key

Qty: 1x

RS

—

5/16" Allen Key

Qty: 1x

>

—

7/32" Allen Key

Qty: 1x

R

—

5/32” Allen Key

Qty: 1x

N

—

1/8" Allen Key

Qty: 1x

R

—

3/32” Allen Key

page 3 of 50



INCLUDED PARTS: RM-6 FULL RACK

Note: Images not shown at scale.

n Qty: 6x

90” or 100” Monster
Upright

Front Top
Crossmember

Front Low

Crossmember

24" Rear Top
Crossmember

24" Rear Low
Crossmember

@
é

~J

Nameplate

Crossmember

Pull-up Bar

Monster Plate Storage
Pin

n Qty: 1x

/
Pair of Safety Spotter
Arms

Band Peg

m Qty: 1x

Pair of Monster J-cups

m Qty: 8x

1" x 5” Hex Bolt

* Front Crossmember length depends on Rack Depth selection made at checkout.
** ltems may look different than drawings shown. Style depends on selection made at checkout.

page 4 of 50




INCLUDED PARTS: RM-6 FULL RACK

Note: Images not shown at scale.

13 Qty: 24x

1" x 4-3/4” Hex Bolt

Qty: 24x

Qty: 32x

1”7 Flat Washer

1” Lock Washer

1”7 Hex Nut

page 5 of 50



INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 1x

90” or 100” Rear 3X3
Upright

Qty: 1x

L \\\\
Sy
Top Center Top Rear Angle
Crossmember Crossmember - RH
E Qty: 2x E Qty: 1x
)
d
d
Y,
) /

\

7

>

i

=0
N

Top Rear Angle
Crossmember - LH

Lat Pulldown Pulley
Bracket

Lat Bar Hanger

Low Row Footplate
Assembly

Low Row Connector

Plate

page 6 of 50



INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 4x

Qty: 2x

Qty: 56x

Guide Rod

Weight Stack Stem

10LB Weight Stack
Plate

Qty: 2x

Qty: 2x

Weight Stack Selector
Pin w/ Lanyard

Bottom Weight Stack
Spacer

Top Weight Stack
Spacer

E Qty: 4x

m Qty: 2x

Qty: 2x

Weight Stack Bottom
Bumper

Weight Stack Pulley Top
Bumper

Top Cable Cover Ralil
(24", 30", or 43")

Low Cable Cover Ralil
(24”7, 30”7, or43”)

Top Rear Side Pulley
Assembly - RH

Top Rear Side Pulley
Assembly - LH

*247, 307, or 43" length depends on rack depth selection made at checkout.

page 7 of 50




INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 1x Qty: 1x

Bottom Front Side

Top Front Side Pulley
Assembly - LH

Top Front Side Pulley
Assembly - RH

Pulley Assembly - RH

Qty: 1x Qty: 1x

Bottom Rear Side

Bottom Rear Side
Pulley Assembly - RH

Bottom Front Side

Pulley Assembly - LH Pulley Assembly - LH

Qty: 1x Qty: 1x Qty: 1x

3/4" x 1”7 Cable
Retainer

Qty: 2x

20 5o |1 7OEE,
30 55, |1E60LE,

10 &
15 8.

&5 LB
QO LB,

Trolley/Trolley Cable
(Blue Tag)

See Note*

Lat Pull/Low Row Cable
(Yellow Tag)

20 58,

@ 5 /%%g

40 5B

190LE,

2558,

100%kE,

90 s

20085,

30 o

105LE.

OO sy

21053,

3558,

| OKE.,

70 5

22058,

A0 EB.

| 15LE.,

S0 5,

2380

45 8.

1 20L8,

90 &5,

2L OEB;

50 5%

12558,

100%E,

25058,

55 LB,

130LB.

T10%EE,

20058,

60 3,

ﬂ @5/%%{3

12085

24008

05 5,

14088,

13053:,

280

70L8.

145LB.

14082,

29 0h

75E3.

] 50LE:

1806

00k

8058,

g
160LE:

Weight Stack Number
Label Sheet

* Extra “retainer” hardware shown is not included on Lat Pull/Low Row Cable for 90” Racks.

page 8 of 50




INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 8x

)

Plate Storage Spacer

Stainless Lat Bar

Qty: 1x

Standard Grip Triangle

m Qty: 2x Qty: 2x m Qty: 2x
Single Handle Cable D Carabiner 1”7 Shoulder Bolt -
Attachment Female

m Qty: 2x m Qty: 22x m Qty: 16x

1”7 Shoulder Bolt - Male

1" x 5" Hex Bolt

1”7 x 3/8” Pulley Bracket
Spacer

Qty: 18x

1” Flat Washer

Qty: 22x

1”7 Lock Washer

Qty: 22x

D

10

N

1”7 Hex Nut

page 9 of 50



INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

E Qty: 8x E Qty: 8x Qty: 8x
4-1/2 /s~ N
s ( /
N
5/8" x 4-1/2” Hex Bolt 5/8" Lock Washer 5/8" Hex Nut
m Qty: 2x @ Qty: 2x Qty: 2x

1/27 x 4-1/2” Socket 1/2”7 Flat Washer 1/2” Thin Nylock Nut
Head Screw
Qty: 2x Qty: 2x Qty: 2x
-
@ /
N
1/27 x 1-1/2” Button 1/2” Lock Washer 1/2”7 Hex Nut
Head Screw
Qty: 2x Qty: 2x Qty: 2x

3/8" x 3-1/2” Button
Head Screw

3/8” Thin Nylock Nut

Monster Strip

* Complimentary Monster Strips included with hardware kits. See page 49 for Monster Strip assembly.

page 10 of 50




INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 1x Qty: 1x Qty: 4x
Rear Shroud - RH Rear Shroud - LH Weight Stack Shroud
Bracket
m Qty: 2x m Qty: 2x Qty: 2x

Weight Stack Rear Weight Stack Rear Weight Stack
Shroud - RH Shroud - LH Nameplate Shroud
E Qty: 4x m Qty: 4x E Qty: 4x
4-1/2 §
17" x4-3/4” Hex Bolt 1”7 Flat Washer 1” Lock Washer
m Qty: 4x Qty: 3x Qty: 3x

7

4-1/4

s

5/8” x 4-1/4" Hex Bolt

9

5/8"” Lock Washer

page 11 of 50



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 3x

5/8" Hex Nut

Qty: 10x

1/4” x 5/8” Button
Head Screw

page 12 of 50



1” HARDWARE LENGTH GUIDE

Note:
e 1"x5"and 1” x4-3/4" Bolts shown to

scale below to help differientate variations
In length.

i

4-3/4” I
./

577

page 13 of 50



STEP 1

IMPORTANT: e Note the orientation of Swivel Trolleys in
e DO NOT USE TOOLS TO TIGHTEN THROUGHOUT relation to the feet at bottom of uprights.
ASSEMBLY UNLESS OTHERWISE SPECIFIED. e Slide about halfway down Upright and re-

e |f modifying existing rack with Add-on Kit, lease triggers to lock pop pins in place when
skip Steps 1-4 and proceed to STEP 5. the viewing window is showing number 23.

e While pulling the handle triggers, slide
Swivel Trolley RH [19] and Swivel Trolley LH
[20] onto two Monster Uprights [11].

1-A

1-B

e S
S

page 14 of 50




STEP 2

e Refer to overview image to plan assembly
and ensure ample floor space is alloted.

e | ay down all parts on a non-abrasive sur-
face in the orientation shown below.

e Position the footplates of uprights approx-

Imately 55" apart.

e Note orientation of Swivel Trolleys and
Upright feet in relation to the ground.

e Connect Uprights to Crossmem
1"x4-3/4” Hex Bolts [13], 17 x 5”
[12], 1” Flat Washers [14], 1” Loc
[15], and 1” Hex Nuts [16].

e Ensuretouse 1” x5” Hex Bolts
central uprights.

Ders using
-ex Bolts

K Washers

[12] for

e HAND-TIGHTEN ONLY. Do not use tools

throughout assembly unless speci

fied.

OVERVIEW

LH PANEL (2-B)

RH PANEL (2-A)

page 15 of 50



RH PANEL (2-A)

¢ One or two people should stabilize both

panels, ensuring panels don’t fall while
another person assembles the spanning

Crossmembers in STEP 4.

LH PANEL (2-B)

der of these instructions be completed by a

minimum of two people.
¢ One person stabilizes the first panel while

e For safety, we recommend the remain-
e Have two people stand one assembled
the other stands up the second panel.

IMPORTANT:
panel up first.

STEP 3
OVERVIEW

w®o©s©7@e@s@@@@@@@@@@@@@@@O@@@,

B | R @@ ¢ 272" 3" B E"F" 2 = ®@ N ®

— i
(PP 0g0,040, 00y 030, O30 00 OgOr O Oy OO OxOr OgOs050: Ox0¢0:050:0:00.0.0 6.0 0.0 6 0 9O M2

A B -8R -R BR-X-R-N-5-R-e2-e-nr-e-m-g-g-a-eCoY VoS » ae

[=]
o O OOOOOOOOOOOOOOOOOQOOO' OOOOQQOOOOQQQOOQ (-]
PR R e e e e e e e - fFe¥eo"e"e e o"e e o e e o’

O@O@ OgOg O O C5C5® 4,_@__@ ,.,.@,_@ ,, @m@m@%m@

OO O O EEEEEEEEEEEE RO OO0 OO
©5949:959,650,0,0.0,0:6,0,0:040;0 OO0 OPeP: 0P @06, 0,0 O 0,0

3-A

page 16 of 50

43"




1/2"

Hex Bolts, 1” Flat Washers, 1”7 Lock Wash-
! [Fully tighten 1”7 Shoulder Bolts using

3/8”

Allen Key. DO NOT TIGHTEN HEX

and 17 Hex Nuts.

7

e Attach Pull-up Bar [7] to front Uprights
using 1” Shoulder Bolts [58,59], 1” x 4-

ers
o
BOLTS.

S\
\AH DAIDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDY

[13], 1” Flat Washers [141], 1” Lock Washers

e Attach Nameplate Crossmember [6] to
[15], and 1” Hex Nuts [16].

middle Uprights using 1” x 4-3/4” Hex Bolt

Tools Required:
e 3/8" Allen Key

STEP 4

page 17 of 50



3/4” Hex Bolts in place,
remove all four lower Lock Washers and Hex
Nuts from rear Uprights as shown in 5-A.

STEP 5 (BEGIN ADD-ON KIT ASSEMBLY)

e |f modifying existing RM rack with add-on
Kit, begin following assembly instructions.

e Attach Low Row Crossmember [18] and
re-assemble the hardware removed above.

e [eavingl”’x4

w%@%%%%%ooooooooe@eg

&) @
/
T IIIIIIINFOVYVO \\ ®® 8@
/ / @ D
.v100;000’0400000000009@99@/o e\ 2
TN VY O \ ®® §§

DA™
DI N

I OOOEOOIEOOIEORII DD
VQQQQQQQQQ%Q%%Q\\

page 18 of 50

0000000090000000000000000009@99

S ® ™ ® W W w N =

/ / \
/ / /
/ / /1| O
/ / D
/ /
@ ) ) ) :
% 0 / /

PO v v O

0 00000000090000000000000000009@99

vfevJor o JovJo vy, vy vl Jov oo Jo v Jo v Jo v o v oV o v o v ov JorJo s JoJo v do v o v oY oSl S o Qe Yo YN /o

V)&

PR R LRIl

=t 3T R EINEETR O R R LRRLRLRLLRILIIIIIII2A

@@%999%9@9999999939%% o POOEEEEEEIEEEEEIEIEOEEIEOOSIIID  /,
\/

< n

To O




Q GG S, 8\".\5,0,80,0,50,9,39 0000000009 o)
\E\ &oa‘,,‘!.‘, /

o /S
=3 oD

S

o/ —7

n\\ )

W@QQ\Q MW W®6499@9@99999@9@Q

—/

6 \
Oi vQVQVQVQVQVQVQUQVQVQVQUQUV\ ” DD DDDDDDY

5, O Q\Qﬁ QQQ.manQQQQQQ®®®QQQA

6
Ol vQUOUQUOUQUOUQUgQUQQUQV\ ” DDDDDDDODDDD

e Remove Pull-up Bar and hardware from

front of rack and set parts aside.
hardware shown in 6-B so that the tops of

the front uprights are completely free to

move.
ample slack to complete STEP 7. Continue

to loosen hardware on bottom of Front

e The tops of the front uprights will need
Uprights as needed.

STEP 6 (ADD-ON KIT ONLY)

IMPORTANT:
e Remove additional 1” crossmember

e LOOSEN BUT DO NOT REMOVE ALL 1"
HARDWARE ON ENTIRE RACK.

Tools Required:
e 1-1/2” Wrench

Note:

6-A

\f@%@@@@@@@@@@@@@@@.h@ 3 3,3,594,
’ /
-d / /
> S/ /D
@@ \\ \\
6 S
6\ N
/ /
YA
®/ /¢
v v\ /
@A\@ﬁ999999899999999
L 0,3, O,

[ 5,8,03,3.0,3,0,3,3,0.0,0,5, 35,3, u&\%%%@&&&&m

2@

\

AN

VDD DD
\/®0 ®009,00,00,00,0,0,0.00,30,0,%

® &

\

WY

6-B

page 19 of 50



STEP 7 (ADD-ON KIT ONLY)

e While tilting Upright forward, pull the e Assemble hardware removed in STEP 6,
handle triggers and slide LH Swivel Trolley replacing the indicated top outer bolts with
[20] down the front left Upright. 1”7 Shoulder Bolts. | I |Fully tighten ONLY the
e Repeat this process to assemble RH 1” Shoulder Bolts using two 3/8” Allen Keys.

Swivel Trolley [19] on front right Upright.

e Slide down the Uprights and release trig-
gers when the viewing window is showing
the number 23 (refer to STEP 1-B).

50000 of
0|l |6 oh
0 0
o| 28] @ e
1@ gk
211 @ 0|9 |
9 0& 0|0
0 g
ol @ 0
o119 0| ¢ lips
Al 0| ¢
o119 0| ¢
2119 0| ¢ el
2119 0|9
9@ 9@ ’ ||
o119 0| ¢ 0| 2
21| 0|9 o) &
Al 0| ¥

5@ eg ,‘
0| All: Ak,

7-B 2 0

0

~20 0

vo 0

TN

AU
) /S
(7 /o
i OO I,' - &
\
o

\0

(o

/
/

&

g
A
&
(oo VNN

IRLRLDLRDDDDRLD @ /) @ \/
o\, /
o

o oo oo

® ©

cocococo ok
DD DDDLDDLRLDDDDRDDD|DD DD D DD L\

RO DDDRDDDDDRDD @ @ \/\9@@@@@@«'1

CRRRRDVDRVDRVDDVDDRDDDRVRRDRRRUNNRRR @

b oo %e%s R

o &

page 20 of 50



STEP 8

Tools Required: e Unlock pop pins and roll Trolleys up and
o 7/32"” Allen Key, 9/16” Wrench down Upright several inches to feel tight-

e Swivel Trolleys [19,20] need to be ness. If wobble persists, tighten the Screws
calibrated for your specific rack. in 8-A again. If any friction is felt, Trolleys

are too tight and Screws should be loosened

o Keeping the Swivel Trolleys locked in a quarter turn.

place, tighten the Button Head Screws

shown in 8-A using 7/32" Allen Key until e Once calibrated, tighten both rollers on
looseness or “wobble” is gone. rear of Trolleys using Allen Key and Wrench.
8-A

7/32” Allen Key

Button Head
Screw

9/16” Wrench

2\

7/32" Allen Key

'-'

) —
(¢
A\

Rear Roller

page 21 of 50



DETAIL

STEP 9

e For ease of assembly, pull the pop-pin
and remove Foot Catch from Low Row Foot
Plate Assembly as shown in detail view
(right).

e Attach Foot Plate Assembly [27] and

Low Row Connector Plate [28] to Low Row
Crossmember [18] using indicated 5/8” and
1/2" hardware below.

9-A

A

f22s X ¥ ¥ ¥ ¥ ¥
S

S S S SE S SESS

A

OC OO
S

&

O
S

= q

9-B

Jo ® @ 994

D VDVDVDDVDVDVDDITITD
D OIIIIIIIIIIIIII)

WAV

page 22 of 50



STEP 10

Tools Required:
e 1-1/2” Wrench

e Attach Weight Stack Shroud Brackets
[78] and Bottom Weight Stack Spacers [33]

to Rear Low Crossmem
x 5” Hex Bolts [60], 1”
Lock Washers [63], anc

oers [5] by using 17
lat Washers [62], 17

1”7 Hex Nuts [64].

e Fully tighten 1” vertical hardware in 10-A.

e Secure Rear 3X3 Upright [17] to Low Row
Crossmember by attaching 5/8" x 4-1/2"
Hex Bolts [65]1, 5/8” Lock Washers [66], and

5/8” Hex Nuts [671].

Note:

e Ensure notches on Bottom Weight Stack
Spacers are oriented towards the back of

rack.

10-A

O CCOXXDDDIDI(

(

T

<

- -

SRS CRSROR SRy

OCCOORINDIXI DXL

0//
%

T o OO

S
/&
&

= S -

= -

/ OO O ODDDDDDDDD]

oo dodsase

O OO

0/ ya
(

=

- -

oo dces

=

S

OFIZJIIIIINII DI

10-B

wor b )/
[

SN
\ CPRORRRRRRRRRRRDRRDDDD DD} roEIEt ) DD RRDRDRDDDDDDRDD
A\ ©

Y

!‘%».@@@@@@@@@@@@@@@@@@ °o® 'v
B\

A\ '{l-‘
(SIS Q@@@@%@@@@@@@@@@@®®®\: W

<§2

foooeee@ 000 \/

®© @77

(=4
%Q@Q@Q@@Q@Q@QQ@Q@Q@@Q@Q@Q@@\

SEo veS
%w;l

\ PVVORRRYPRRARRVRBARLRIRRRRRRRRRRRRRRRRRRRRRRRIYIP @@ @ R)

q € {
L2 le) ISE VR VelVelValValVelVealVelValVal Vel Vel ValValValVal¥elVe] VolValVal Vel VelValVal Vol Vell el ValValVal Vel Vol ValValVal Vel Vel VoIV o [V s I IW e} v

page 23 of 50



STEP 11

e Place Weight Stack Bumpers [35] over
outer 1”7 holes on the Weight Stack Spacer
and insert Guide Rods [29] until they rest on

top of the Rear Low Crossmember.

Note:

e Allow guide rods to angle outward while
completing weight stack assembly on the

following steps.

OO OO ODA

|

VO O ODDDDDDDC

9
0
9
g
b}
b}
9
g E
)
> 9
Gl R .
“ o g
oY : ;
g S g
T 0 g
Q g e oo 0
NI ZA)
Q 9 o~ @ §§ @ 9
@ /CDGD 6@ g
b [e>) o
0 .
20 0 o @A/@fﬂf { g
) ®® @6 ,:Q 9 9
>y 0 0 g g
i~ 1& @
NP J
K 3k 9
ﬂl":) 9l ,ag g g
o o 9 g
X o9 g
2 g | 9 J
219 o 9 ;
2 g o 9 ;
ol 0 g J
Q @ \ Cg @ g
Q g ~\ 1\ :Q @ @
s LD g 3
ol o9 S op 9
K @ 1 | ‘! (o) @
Q9 Y | ~ 0
e @ .Q ) Q <D® e
0 o _ S ;
W 9 K] 9 N g
i 0 o> g
1& @ 7 ] ”," e @
0|9 9
Q|9 :
\Q 3 ‘."‘J"wi @
o g :. ~ @
AV) 9 1© 9 I t g
L Q 9 ) 9 [ > 0
o) 3t |
hQ 9 ,, 9 -
Q ol 2 9 9
@ 95,82 1y g
ol Q
Q9 3k
0| ¢
ol 9
o9
o9
ok
NIk
;
L

page 24 of 50



STEP 12

Note: e Once 28 weights are stacked on each
e This step is best accomplished with two side, slide the Weight Stack Stem [30] down
or three people. the Guide Rods until resting on top of weight

e One at a time, carefully stack all included  Stack.
10LB Weight Stack Plates [31] down the e Ensure ‘20LB’ Weight Stack Stickers on

Guide Rods [29], ensuring not to drop them. the top plate of Weight Stack Stems are
bothing facing inward towards the middle of

the rack.

)
E@

g /|
r‘@ (4"
| ] V‘.
IQ (!‘
l@ 0
)

e

N
{

X
{

2,

/

Vo i

LLLLELL L)

1111111111111 e
i iy

7).

i

S S S S S S S S S S S S S S S T S S SIS SIS S S S S S S SSSSSSSs <% S

AN
N NN DN R rRFRMR MR AR MR rArrRArfRr A r NN rQCrYf rRr9 R r9 r®

00T IS IIIITIIIIIIII I I I IISISSSS oo AN}

a /
L AN
/ nnnmmfammﬁaqucnfafafefﬁ&wmmn‘/

0000058 STITIIIIIIII IS ISIISISISSS OO O

\J

/

N

P 0088858530888 538853535355353535335593533353533353353335335335358950060 AN}

LA D
) =

o[ [PA—ro

D
| A

v O
/0//0

\\' / Va
N

| 0000009083308 IIIIIIIIIIIIIIIIIIIIIIP 0 L) |

| 0000000333303 IIPIIIIIIIIIIIIIIIIIIRIIIIIIS 0 )
S S SIS STSSSSSSSSSSSS
LoK 1111/ )c—t————m—- 0//0/Ne
a = ‘  e‘ ““‘ 5/5/6/6 pl:l:l:/il:lp @
A ( 7117117111111 o
L, @' 1]/ “ ‘ |-------- o

/O
_ [0
// /o
y S
/ " - =
g0/ &
(O
_ )
/ |
! L’ /
.0

0000088880880 33753383999335383833383388830 OO

//
N
i
N

-

DETAIL

=

=

ST

Q‘&

Weight Stack
Sticker —___

Sy

Sy

S ©

PRI

DDDDDDODDDDA

S

page 25 of 50



STEP 13

e Slide Top Weight Stack Spacers [34] on e Attach Weight Stack Pulley Top Bumpers
top of guide rods with notches oriented to-  through center holes on Top Weight Stack
wards the rear of rack. Spacers using 1/2” x4-1/2” Socket Head

e Position Guide Rods vertically. Slide in the SCrews, 1/2" Flat Washers, and 1/27 Thin
Weight stack Shroud Brackets above the Nylock Nuts.

Guide Rods. Attach components to Rear Top Note: | |
Crossmembers using 1” x 4-3/4” Hex Bolts, ® Shroud Bracket [78] only included if

1” Flat Washers, Lock Washers, and Nuts.  Shroud kit was purchased.

13-A

0

& _ &
\?\66

\/\
5
PRRPLRLRRRRLRRR¢

)

0

D \ 0
RN

O
0N
o

@@\
ARN
S

AL\ |0

e

Vi
I~
(S
3
)

(]
=

)7
)7

d—s
&
\ Roauve “ﬂ '
= &
X4
W

(LWL LWLVWWWVLWLVLVWLVWVWLW O«

@@@@@@@@@p@é@@

5
PR\

LWL © L ©

-
w
oY)

<

Nodddoooooooaooco

2 /,/////
R O 0 0 0 D D D 0 €0 0 €0 O

D

=7

N \% r@ 7
N~ ©
@ ©
©
b :
18 :
< R % ’ g DETAIL
: 0 % 3
46
% | ¢ 0 asg % !
® g0 Ol | &
® g% v % 3
® v % © % 0
P © 0 © ”‘“@ °
R % 0 © f’@ %
o N F‘Q © e Q




| 090 OO

000 POPOOOOOOOOOOOOOOOOOPOOOOOOOOOODOOOO00oo0

)
00060 /,

AN =
I3 TSRS
S S S S S e S S e N e S e e e SN R S S S S S e eSS OSSO S S S

G0 aFreecccoccoocoocds
= WA

o s’

— \

Y %% %% %%
wﬁ\ - |

1”7 Lock Wash-

7

ers [63], and 1” Hex Nuts [64] as shown in

Pulley Bracket [25], and Top Center Cross-
14-A.
14-A

member [21] to Nameplate Crossmember

e Bolt Lat Bar Hanger [26], Lat Pulldown
using 1” x 5” Hex Bolts [60]

ASSEMBLED VIEW

STEP 14

page 27 of 50



STEP 15

e Attach Top Rear Angle Crossmember - RH
and Top Rear Side Pulley Assembly - RH

In position shown using 1”7 x 5” Hex Bolts,
1”7 x 3/8” Pulley Bracket Spacers, 1” Lock
Washers, and 1”7 Hex Nuts.

e Attach Top Rear Angle Crossmember - .
LH and Top Rear Side Pulley Assembly - LH
In position shown using 1”7 x 5” Hex Bolts,
1”7 x 3/8” Pulley Bracket Spacers, 1” Lock
Washers, and 1”7 Hex Nuts.

e Ensure rear plates of Top Rear Angle
Crossmembers are placed inside of slot of
the Rear Upright as shown in DETAIL.

vV

y 9957
S R
Q = e SO
( > o N
o= 0% (e Gl

D) /w@@@@@@@uq o
= (N)

e Ok R R R R AR
®

/oL DDDDLDDBDIYT S

oo
DRDDD DL D\ )
o \9
o\
©
[/}
[}
[/}
[/}
[/}
[}
]
[/}
S
o

Zie

T
_/_Y/
=8

‘0
\

O

ST

77777/
o \9 .~‘_.\_0 0%
AV ASENR o\t
\ © D) [\=)\(@Y)
to %@ 7 G
\ A
VPQ‘ L Sy S S = S . . S o\9 =z 7 /9'0
/bOOOOOOOOOOOOOOOOOOOOOOOO S (>N, = O OO (A
\ @ o D> b < _ J
| o/ Ao\d = -
o > o)
La)
O

\Y

X OCooooooPo v oo v oo o v v o v o oo oo oo o
O @@@@@@‘O@@@@@@@‘O@@@@‘Z}@@@@@@@@@@@@‘O@@@@@@@‘O¢ <O
4 /
8 /

\

0
\

o ©'0 0’00 0 0'c'o0%% %% D T Lo 0% 000 000
B &
cccm@@@@m@@@@@@@@@mmcdﬁmmﬁgmmmmmmcmm
o\J
Yooooooooooveoooroborooovoboooroooooooode?
C OO LR DD RDDVRDLBRDDDDVDVLDVDRVDDDDRDDDDDDRDDD IR DD @ I
o\0

BB DDDDB DD DB DBDD B DD B DG
(

15-A

DETAIL [/
ST
> O

)
)

15-B

@gé,@ Q

é\@@@

ro 00 \/

page 28 of 50



STEP 16

e Secure 4.5” Pulley [48] and 3/4" x 1" e Bolt Connector Plates [24] to Top Center
Cable Retainer [49] inside Rear 3X3 Up- Crossmember [21] and Rear 3X3 Upright
right using 3 /8" x 3-1/2” Button Head using 5/8” x 4-1/2” Hex Bolts [65], 5/8”

Screws [74] and 3/8” Thin Nylock Nuts [75] Lock Washers [66], and 5/8” Hex Nuts [67].
through the indicated holes.

16-A

16-B

rode2e0 o \/

page 29 of 50



. /, /; 4 NS/ NP
V%% %2%9%%9%S% %% NGRS n,..\iﬂ\uuﬂ,\\lilf
— L

s/ \ S

: % S P, O, Cp O, 0, O, 0, 0.0, T T G TG G Gy Oy G,

page 30 of 50

/
T/ \

1"

’

" Lock Washers [63],

and 1” Hex Nuts [64] as shown.

''143"” Front Top Crossmember is shown.

The Top Front Side Pulley Assembly holes
utilized will depend on length of your Front
Crossmembers. Use the diagram below to

determine which holes to use.

Note:

e Bolt Top Front Side Pulley Assembly

- RH [41] and -LH [42} to the Front Top
Crossmembers using 1”7 x 5” Hex Bolts [60],
1" x 3/8” Pulley Bracket Spacers [61]

e Bolt hardware through the first and third
holes on your Front Top Crossmembers [2]
regardless of crossmember length.

STEP 17
Flat Washers [62], 1

°
17-A

=

Vel

/
F\%@

@ @-
&
&
Vot

,9,5,0.5,9,99,9,9.9,9,9% 5% S,




STEP 18

e Bolt Bottom Front Side Pulley Assembly

- RH [43] and -LH [44] to the Front Low
Crossmembers using 1” x 5” Hex Bolts [60],
1”7 x 3/8” Pulley Bracket Spacers [61], 1”
Flat Washers [62], 1” Lock Washers [63],
and 1”7 Hex Nuts [64] as shown.

e (143" Front Low Crossmember is shown.
The Bottom Front Side Pulley Assembly
noles utilized will depend on length of your
-ront Crossmembers. Use the diagram
helow to determine which holes to use.

Note:

e Bolt hardware through the holes between
number cutouts ‘4’&’5" and ‘6’&’ 7’ on your
Front Low Crossmembers [3].

e Bolt heads should be oriented on the
inside of rack as shown.

/ 2
VB
= —l—— %7
[N S S S S (B
dgbcccooooooooooooo@@§“g

éé@

N D
T © @ QQQQQQQQQQQQQQQQQQQQ&W& LD RLRLRDRDLLLRDRDRDRD

%)

cooo oo oo oD /&Y

/=
\

N
VooobPooooooooooore dd)
DPRDDDDDDRDD DD DD DN R

/\' ‘}\\'@

S
ANV
o
10

5}
NN
N9,

T e e QQQQQQQQQQQQQQ}Q}QQQQQ“;{
- 7 (

5}
= - LA S S S S S S S
o s o ooovooooboveoToT)

<%
0
A N
SN N
\ s

o © ¢ e %QQQQQQQQQQQQQQQQQQQQQQQQQQQQQQQQQQQQQ@@QQ @ ©))
3 R

pooooovovoovovvovoooooooooo oo »
L2 DDDLDDDDDDDDDDDDDLLDDDLDDDRDDRDBDD22 202 \/

)

o%%a

190 o
| 92

/
{

\!

C © © VLB L8

30” RACK DEPTH DETAIL

A || @
W Q
e Q
AN
Q

QLR VLVLVLW

R
0
0

\%

/
TT \W H

!

43”

30"

24”

30"

43”

24”

page 31 of 50



STEP 19

e Bolt Bottom Rear Side Pulley Assembly -
RH [45] and -LH [46] to the 24” Rear Low

Crossmembers using 1” x 5” Hex Bolts [60],

1”7 x 3/8” Pulley Bracket Spacers [61], 1”

Flat Washers [62], 1” Lock Washers [63],

and 1” Hex Nuts [64] as shown.

Note:

e Hardware is assembled through the

4th and 6th holes on 24” Rear Low

Crossmembers [5] with the bolt heads
oriented inside of rack as shown.

\j 2\

R e e e N N A e e e e A N N A A e e R N R R R A A A A A X

ﬁ//\ \

.@@888888888889889888883889888888888888@ D D /
Q,0.0,0,0,9,0,0.9,0,9,0.06,0,0,9,9,0.9,0,9,0. 3,9, @Q@QQQ%QQQQQ% Q‘/

%hhh%%%b%%%%%%%1%1%

QQQQQQQQQQQQ&&&&Q_

page 32 of 50



> >\ R\ %)
2% 528 N2 22222252222253222 2.2 Y/ \oy )
\p »w,,,,,,,ﬂwu \
N\ N\SK
\
= \Vi
) ) 2]

PR

r 0
A
\

o0 C
s 3= T8
k[ue%s
= eDnm.._Iy £
X = 4= = O O
% QEES= DO DDDODDDDDD D D
Ere >0 0000y
— C Q= @® o §F o 2N &
L o2wm-wm
o B o< =
3 On&r%
o €91 0O¢
2 85283738
© o
©
I
.mﬂmﬂﬂm.
Q. = 32 cTC 2
Ll €S oS5 o0om®mSso < oM
= O L. o ¥ =N _ :
v U b o o
o (=
s..aAta.| N N

page 33 of 50



/A AN X2 A

page 34 of 50

/¢w//f%\ﬂ @@ ©
oWV |6

/DA
o - /A S DKKKERREEN oL
ﬂwf. ,ﬂpmh.ﬂﬂ.m q\\ﬁ\.\lw S s e e .M&,“mewbt%%%%9%%%%%%9%%%%%%@ oo
S e Y S o' 0) =~
== o7 /i= m e 78 W 2 NP
7 ] /&
~7 ¢ /) @
S/ Wi \\@ |
@@x\b\l< - 7 \ \ \ \x\ V
67/ xQ
oA AvREA/LTS \
AYAVE A R O T T SR Y R N K AV 2 / |
\/ 900 o orror e rrrrrrrrdrrrrrrrorororeeresooaa /

e Feed cable around the next angled pulley
at the back of the Top Rear Angle Cross-

e Continue feeding around the first pulley
member - RH and downward.

on Top Rear Angle Crossmember - RH
following the arrow indicator directions

towards the back of the rack.

STEP 21

21-B




,,,,,,
\@
HAI \

ISR

75 \Ww ¥ 4) | //// |
s u, /.2
\ ; @@ 7/ 5%
/ 4 4 , 3 /
/ 6 == ‘/Md .
/ CY & \ \
A = /e > = u |
e S <m| Z, =T —— .
0/2 \l — ) nn\\ﬂﬂ .\\\ﬂ.\ s.ﬂﬁjh‘ = :
2 O .-.HW&« A ff ,C\uw .‘ @0& YK,

S

\
\
\

= s

s

I

4 /
a»

\

I

NS
(

o

'
)
-

,\N\‘rﬁ — 2 .\\\\\\\\\\W\U‘b? ﬂll\\\lﬂ
./, //mﬁ_.\hmw\ »/‘ , Q@
\E==4

| ‘i,,

1|'
N
\EH

)

N

N
Q)

\'

L~ §
1b@/@@ SR

/ /‘ &9 O
k z_—

R
/]
4 1%
AN\ /v
|
f,
\J

& o :
] £ 30RO LR H

) o 9 oINS

upper pulley of Peanut Pulley and then back
up towards the Top Rear Angle Crossmem-

suring the arrow stickers correspond to dia-
ber - RH [22].

e Hold the Peanut Pulley [47] in the air, en-
gram 22-A.

e Feed the cable down and around the
shown in 22-B and down towards the RH
weight stack.

e Feed cable around the angled pulley

STEP 22

page 35 of 50



f

\V/
I\ ‘\, ,w
b S A
Vi 2~6 /®
é\@ry A
a\\ Y8
N\

ﬁ

( INSL = =

@ v, €N
4/
P =2

6 \o\/\»,nﬂlv

\RZASF ©

~
I/

18

IICITAVAV & A XY
O /<\|®&
NFEITe ) 1 &
XL /

N 0 1o

o <
_ ®
o
N /o
> /D /&
= .2 SoF T POl 0R00000
—_— ) (D) ]
LZ2ET B 2 2L Pl ol el? P2
c. 09 — = o © T O
0o A 2 s .m w cc™ - nnu % > Ne Y Ne Y Ne W N W Ne W e W Ny, VN, W N W N W Ne Wie W Ne W e W Ne W e
Qoxo . x 3 E n 2T S a2 o
= o Q
S o - g £ c O w gy o 6 -
@58 >= &S5 5o §E° ©
._LeSmn Dc . =0 oo 9 6 £
SO 02 00T = R 2= c 2=
S5 = S - Q o . ®
O o o < O
29922 ST ST > &2Y e
Y " —
ma._mn_rb._mWD_narOMD_nW mD.m €« —-———-————- 0
Omr_m%m aNJZ._m UW% .nlunu y =
OCgaca @259 210 ¢ 53 7~ @%
WO OMB O E = © E+F =9 '@,
- +~ 0 O 5 ) c = S —~ \,® $)
M =0 — v = O O = T o 1/ 14 &
Pl S OE-S9Q oo S0 5 — N & =
=g 0 < Hh N =< O = C = . D A
Ptrded T = et N O <
CLO g O>2>2 € >c .27 8 © J Y/ @[
T © O Q= —_— = —_ + b I 1
= O > S > 5 O C S5 > (M ™
N c50EL 238 e23 26 3272 RILLRPL2OLCXLRLRLRLLEIL T ]

page 36 of 50



STEP 24

Tools Required:
e 3/32” Allen Key & 5/8” Wrench

e Completely disassemble the loose Clevis
included with cable by unscrewing set
screws and Split Threaded Insert, and
remove blue tag on end of cable.

e Slide parts over the ball on cable as
shown on 26-B.

¢ |nsert Grommet into non-threaded side of
Split Threaded Insert and screw Clevis End
on threaded side using 5/8” Wrench.

e Slide Plastic Stop forward and align outer
holes with threaded holes on Clevis End

and re-insert Set Screws. Fully tighten Set
Screws.

24-A

Assembled
Clevis

Plastic Stop

Grommet

: g Clevis End

Split Threaded

Insert
%@
Set Screw

24-B

24-C

page 37 of 50



e Follow STEPS 20—24 again to assemble the
remaining Trolley Cable (blue tag) on the

Left Hand side of rack.
e Bolt Ends of Cables will be installed on

e 3/32" Allen Key, and 5/8” Wrench
STEP 28.

Tools Required:

STEP 25

25-A

7 g
e =M

) 9.“)/MV%’4»N\)

m\\\MAV/I\

11111

page 38 of 50

@
-
I
G — Paw A \N 5 T~ 0
A IR R e e e e T e e SRR R R R N Ne N R R R R B R Re W) ! PR LRI Y &
e s e o e e %&@&ﬂ@%%%%%%%%%%%%%%% R e R A
\@ % ~ 1!:\ \ >, o @ y, 5
@ QN
0
6
/6 )
€ d%g Y
7/ @ / (&)
€ /o %w\
6 /o 07
oL %
% 0 %% 0
) Qb@®// QAWV@QQ ) AYa S Sk SASISTISI ST] S Sk SIS IS IS IS IS PRI RS
® o U oo %@@%%%%%%@%%%%%%%%%%%%%%%@%%
(a% 7

N 7




STEP 26

Note:

e Completely unwind and straighten out Lat
Pull Cable [51] to remove any twists/kinks
prior to installation.

e Next assemble the Lat Pull/Low Row
cable indicated by the yellow indicator on
Ball End of cable and corresponding yellow
arrows shown in STEPS 26-27.

e Feed the Ball End of Lat Pull Cable [51]
up and over the pulley in Lat Pulldown
Pulley Bracket [25] and then towards the
back of the rack.

e Feed around the pulley in the top of Rear
3X3 Upright [17] and then all the way down,
ensuring cable runs INSIDE THE UPRIGHT.

I | Ensure cable sits in groove of pulley
and runs beneath the spacer as shown.

S S
DY Q _
oo ooovoooobooooooo? 0o &I /X\\
A\

7\
/ \
/o \
/ \
\V /@‘&
N\ ©

D 1 - z AN
\ Y/ == A\
RCIN:; '\‘\{{\‘“ Y VAV 0\ W\

//////
//
o
0%
hQ
o
(o
Q
Q
Q
L0
hQ
)
Q
hQ
hQ
kO
L
Lo
Q
hQ
. 27
\
S
0
9
\Q
Q
Q
o
L0
\Q
)
9
0
Lo
Ky
kQ
Lo
Q
5 )
7S
7
12
(4
W5
<[
e
Q
Q
)
Q
)
Q
Q
L
hQ
Q
hQ
Q
Q
Q
Q
Q
Rk
19
o)
L
NS

- : ——\\
2L VAR L DDDDDDDDDDD DB TR\

= \¢

£ T:A\\\\\\\\\%}j

T 4%‘]@
DR

jpoocoococoovoooBOLOON\s
QEAD ODLDDRLDLDDDRDDDDRDLDDDDDDDAD ’9%" <
[T 2\ 0 L
»

/wmoooooo oo ovooooooooovovoo oo
VROV DD DDDDDDDLDDDDDDDDDDDDDLDDLDDDRDLDDD2DD2 T

26-A

26-B

O 0O O

o=

o ®
P
Y

2 T1]
@O

)

y/i|

O\

®

——=

PO RDD

page 39 of 50



=Y T -
‘ @
@%m%@u@@@%@mmw.m,w.m@m;g?fa@@%?ﬁfﬁﬁﬁﬁwﬂgwg.wwwwwm@mw%@/w \\/ % \\\\\
] 000 CoPrrrrRrrrrrRrrRrPRrrrrrrPrrreErrOOEeEe e Ik 6@9\& @ @ & 7%
7 ®,,,,,,,,,,w
© ./ N \\\ 20 /
~ A@ Ya' .)ﬂﬁ%ﬂl‘\a S\

B\ g
0 RO

& o
©
O c = L )
o = 9 c = ~ T 9
o D o 98 o & Q
— c O > O = © ©
o0 (D) c r—m O
O T O C = < oM
C K ®© — U% (N O
s S 2o TIZo
© or T EE£ §£53
—i
— 279 = . 00T > o m
D > > > 5 S O &£ o Y
o3 2L QO & ©® c = -
>~ 3% 55 38N LS26 |
.2 2 o0 2¢ 5 8
§< 05 o5 53 55% | |
28592 Sz2Ly Low0
N 5= €0 coc Q= o 90
N T< 925 oL 8 & S D
= . 0 O = © O
. N 5 c2 85 o £
bl v 200 Omo 0 S.= O O = O
= ON OX= Xz L ©C L 3 ¢ _ :
(@) Y— @) D oo O wm N ~
) e ¢ OO0 062 e © o O ®© N N

page 40 of 50



28-C

—~A0
PRI 2222 2 e o\

D 00 0009099999090 Y
/)
N e e e XXX A

\\
N e e e e e

. i

o %h Y
0@@@%%%@@@@@@$@WWWW@@ ~

6
0
6
6 fA—
6/
Y=
6 Jo
0 /o
6 Jo

6
L 6 %%\

__O7 A

o /O\Y
P e e P RSO ERRO 002900 0 0 AN/o%

VA e e X X e e et o X X XX A

- . ) @ @ » @ w w w o =«

A
RCa—

ﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂ
< DD IIIEIOIETIETIIETITIIIIEOIIIIITEITIIIIIIIOIIOIIOIEIIEIIEIEITIEOF O @

e Screw bolt ends of Trolley Cables [50]
into stop block on back of Trolleys [19,201.

¢ Loosen the hex nut if needed to ensure
approximately 1/2” of threads are showing

between the bolt head and nut.
e Fully tighten the bottom bolt head.

Tools Required:
e 3/4” Wrench

STEP 28

28-B

28-A

page 41 of 50



STEP 29

Tools Required:
o //32" Allen Key

e Remove eight 3/8” Button Head Screws
located on the rear of the Front Side Pulley
Assemblies and the front of the Rear Side
Pulley Assemblies.

e Fasten the Top Cable Cover Rails [37] be-
tween the Front and Rear Top Side Pulley
Assemblies by aligning holes and reinstall-

ing the 3/8” Button Head Screws.

e Repeat this process on the bottom of your
rack to install the Low Cable Cover Rails

[38].

! [Note the orientation of the Rogue logos
In relation to the rack. Ensure the cable
opening is facing upward on the Top Cable
Covers and downward on the Low Covers.

o oo 0’00000 00 0oV

(®

=SV
ENEEXQQQQQQQQQQQQQQQQ“ = /

LV CBDLDLDDVDLDLDLDLDDLDLDDD D
TV
> 3

/
/
N !
_ : /
/& /
Y /
5 o ¢
C
£
.
Ya) \
IS W
!
e B &
¥ [INNAN
p2: ¢ “‘ w.
!

[a) \2Y =7
<
S o

WA s

IEL2\
S

e 458

\ /
‘00 o'ocor\ WYoo'l

v
Q@@Eoooooooo
70
©/9
/0

Z\‘,“@@

Q

)
R DRBRRRBDDBDBDDD

__b
©
5
o

Y
LV O CDD DDV DDVDD DD DDV RDDDDD D 3 %

1 5)
e e R R X R X A o o ol o 2 N

0
0
=\ 9
S} \
» <
A\
/ P
/ [
4

NI

/i,
N

R

NN

/
8 o, 2 L3 L v— L d
A Do ooooooo oo oo oo oD
\ P20 R RO R RLLRDRRVLLLDVLLLLLLVLLLLDVLLLDDDBLLD © O

29-A

>
)
) 9
o o}
&S 7 W0
Q0 ! F
P g’ Q
; o9
G ) @ e o8
:\ o 9 3 o9
" 9 5 g\\
gl f 9 i 201,
\WHlp 9 g 0 :
1N o 9 09
: / ) QO g
9 0 9
9 o 9
9 O g
) g 0
I 9 X g
9 0 9
Q KelIA
Yk oY AN
29-B| W R z
W 9 ‘(/( o()| W 9 Q g
9 Ao g L
0 M= o 7
M A0 W ° X 0
0 9 ~S—e 91 Q 9 N g
EQ 9 ) “Q g @ 9 5 9
.Q 3 1b g 0 ; E\,Q 9
o X N {0 O
!Q 9 1@ g J SQ g 5\& )
¢ g 5 ¢ o 9 SF
o ¢ 5 9 5 9 <o
o g % ; N g 0,7% 0
T ' X 0 QDs2? ’
Q S ‘ﬁg 0 Ihls 0 S
<® 9 : EQ g 0 &%& @
o .0 @@e 0
3 0 0 g ®® Qﬂ ] e @i
z 20 @65@ 1945 ° RENR
S q 9 < Q”Q“é% 2 S
Q g ®® QQAJ‘ \D
O g ®® Q”Q“:O@’é
:Q g < ’Q.Qw
N <> 0
D ol .
Q ®
o O[id37 -

page 42 of 50



Set Screw

@ O@@@@%&(v@@@@a

— 00,0 0 0 0 L0 L0 B 0

D ,

DETAIL

30-C

.z °

A & Yo7 77

(55 POLRRRI2222

\ @\\d@!%%%%%%

P OO LLORLL D
ORI EIE (Y

e |[f modifying existing rack with add-on Kit,

skip to 30-B.
Monster Uprights at desired hole heights.

e Slide Plate Storage Spacers [49] all the
way down Plate Storage Pins with the set

Plate Storage Post shown in Detail view.
e Assemble Plate Storage Pins [8] on rear

e 1-1/2” Wrench, 1/8” Allen Key

Key
30-A
30-B

e Place Key Washer over the Key Nut on the
screws oriented on the bottom of Spacers

as shown in 30-C.
e Fully tighten set screws using 1/8” Allen

STEP 30
Tools Required

page 43 of 50



STEP 31

Tools Required:
o All

e Tighten ALL loose hardware on the entire
rack.

e Starting with no weight selected on the
Weight Stack, check cables by pulling on

each clevis.

e |f cables are too tight or loose, adjust
accordingly by loosening or tightening the
lower 1/2” Jam Nuts on back side of the

Trolleys [19,201.

31-A

LQ ||
@Y 7
'S
& a
vl )
Q g 8
ik 9 9
o ¢ Q) 9
Q8 3 g
o9 >
8 ;?%/ NECE g
b Qo A\ Q
9 < ) 3
D3 @ \ R
-, 9 L Q W\ ‘"b 9
ik g ¢ o 9
i v A g 0 g
AT >q|i| ) 9 Q
T3 2 ot 3
i 1 é/ 3 S 9
W9 9 Iy g )
1,8 9 0 g 4
g 9 q 8
) 9 Q g §o§ &
1& 9 @ (9'0% :
"8 9 A d5p 1 e
ok s
09 .
tNIE
Q g
,Q
Q g g
Q
Q g g
Q
Q g _ g
% o ;
9
9
0 ¢ g
o| A
NS 9
(@)
g >” %)
@ @GD@ (941(91’
@ @@ (9'@40
| o
S
<® g\g @(% @ @,
NI qgo
0

N

)
AV

XTI b \e

—

~

g

A 222029 P22y PRRDLLRY RILRLY PLDLLDLLDLDDLD L0
/ey
S S

page 44 of 50



STEP 32

e Apply the Weight Stack Number Labels e Attach Single Handle Attachments [56] to
[52] on the front of the Weight Stack Plates, Swivel Trolleys using included Carabiners.

approximately 3.5” from the edge of plate. e Attach Lat Bar [54]to Lat Pull down
e Attach key ring on Selector Pin Lanyard clevis attachment point.

[32] to front hole on pulley plate of the

_ e Re-insert the Footplate into Low Row
Weight Stack Stem [30].

Footplate Assembly [27] and attach
Standard Grip Triangle [55] to cleuvis.

32-A 32-B
B
EEN WA ¢
B
EE BE X
BB BE  \
EE N |
BB
Y Vo L > ©
32-C 32-D| |0 N %\(
) QNT 0 >
JE% ’ -‘/{/) @/N 200 £
37© ii i o : l:Jj © ‘\<
n@ \\ % ’
3B© B'U@ (
O | C
©
O I

oo 00’ foc®o oo

VOV RRRY] (O LRRLDRRRR/

=5

=D

S %6 ‘o %o

s”@”@”@”@”@”@”@’@”@”@%\‘@

o,
A

OO0 O%

o XXX X"

page 45 of 50



=T~ 7 Y4
Y/ 9 o £),
I&@@M@\%\M@N@VO R0 00 29000 o o ANNAR/9LN\)
e T T e e e e R R )
N\ \ N\

1 A\
RN =
RN AN )
| g1 | R R R R R R e R e R R R e R R R RO L ORLELILLLOLRLLO222 D
| 41 \/ 090 CoooooRorroreorrEorEOEROTOOTrOTTTTOOTOORESI 00D
| A v
,,,, ,,,, 6 £ (¢] fav)
| M/ \ 8/
R !-V o A [} “
|| &/ 67/ =4
| VIS
WLy | el
UV 522 \ e \
L) \® hd / 6 = . N
1o %L 8/ NN L/ \%2;
) S ) -/ L — & \ &,/ £ “
»\h’/'h(i VLLLLILIILLL LR > AL REERR R R e R e e R e e R R e O R R R O LR, L IRl 2 e Y 227 \
ANV . OO oo PO TOTETOTEEIOTTPEEEIIEIOIOETEOIOEITTOISE&I 9L e
il N Tezage)) [ g N 0
\ \ \ t/
7.5 \ \ \ 6/
"=, \ \ \ 0 /9% o
> AN \ AN ® -/
72 \ \ Q
e N . Y/
\ o/
2 /
, \ \ \ /
\ \ \
i )
AN
A /
\
\

NP
AlEP et 99t et P P P P P Pt N X g2 /)
PO OTPOEOTIRIIERIOIOOTI O ST

page 46 of 50

33-B

[
: ;
[irl

33-C

> g8 5 0 2 2
=
L | - m w (7)) H 5 \ \
B % i e e i X @ @
R gh O 8 C = \ \
M C v 00 w O M i N N N W Nk N 2 kO ) @@ﬂ@wﬁ«@ﬂ@ﬂ@«@ﬂ@»@ﬂ@ﬂ@ﬂ@o@onWoQMM PLRIAL S
LiJ |m S w M_Au S % — N/ 090 COCOrTOROIERIRRTRRIRRIRREIREEEOOEOORORIOORERESD @@ >
na a n b H n —_— g 7 // // \ ~ \
Y o © O \ \
~
N QT2 — ~ 5 \ /‘ \
A W % m M % n4 > N O \
NN ///
D T = — .|__ — U n_ru — N\ /ﬁ W/M@\o\\ Attt
U - w ” N m - % = =—"407/
© =228 58T
T+ 0 +— 0w 2 2
R - W lmbB (qu] ._m ..ﬁl.u W \ \
O  — 5 e A} N\
H — o~ = O = o \ \
N’ wn I~ > m Q c O 70 / / ]
—- (%2) \ \ /9
o™ ® © © O \ e/ .o%
™M S m 5 S QO c @© \ w 0/ oF
3 = = O ® e e E/
e, ™ PN = »n I WA 0 g
A SO o c-cn®P® T 0/ oF
o0 S @ m._b — o S m o/ %
A— A =5 0
LLl = 2xo5L2 Z L AN s R R o S O e e R O e e S O X e Y I R R K \
= CC o000 S anggen N/ 990 CorrrorrrrrdRroRrRPRrORRrRORREREREREEEFeoc00 /
s o N OS2 o NMM 7 25 7 [ Y97 ) 7




\
\
\
\
\
) \
< \ -
R o e e B e e O P O PO O O O PO e PO P OO O 000003000 &
A\ i k. N N N Nl Nl N N N N N N N N N N Y Nk e h) Lk Sl Pl iy N

99999999999999999999999999999999999999999999999999

=

X g B 2 &- 3

L® N
Vo @ NN /
NN P N

/ /
R R e e R e R PR R RR0R PR RRLRRERLRRRRRRRR22 22329 A
QWQQQQQQQQ%QQ%%%%%%BBW 99999999999999999999999999 . O
%k@ %& _ D _ ‘ 0\%®
\ T SESY e N NN Yoo wYesYov o v ovYenYor o vl vlesYor fo vl v YovYor o vl vlenYorfo v lo v Yo s Yor o v lovlen Yor To v lovlenYorTo v o v Yoo Y. v Yo v o oY v 3o 6\ ®
: \mﬁ- . )& /,\ | AY: 6o gD
= A e,
7 : y 6\
i @ S nnnnes; OX
\ 0 i~
/ W\L ﬁ%ﬁ/ N v 6 ©

—===//07/77777777777777777777777 1

2

page 47 of 50

et/ 7 AN \.,«VVNN

L A Y/ N/ N/ NN/ /N N N K N/ N/ X N N N K/ Y =
74 \‘ \

STEP 34 (SHROUD ASSEMBLY)
e Attach Weight Stack Rear Shroud - RH
Washers [85] and 1”7 Hex Nuts [86] through

window cutouts on shrouds and secure
using 1” Flat Washers [84] and 1”7 x 4-3/4”

[81] on rear uprights by placing 1” Lock
Hex Bolts [83].

[80] and Weight Stack Rear Shroud - LH




STEP 35 (SHROUD ASSEMBLY)

Tools Required:
e 1-1/2” Wrench, 5/32"” Allen Key, 7/16”

Wrench

e Attach Weight Stack Nameplate Shrouds
[82] to Weight Stack Shroud Brackets [79]
using 1/4” x 5/8” Button Head Screws [901.

e Fully tighten all Shroud Kit hardware.

35-A
TN >
o ‘ §>
| 2\ 9
9 3;
g z
it z
9 J g
; == 7 ;
D
6 8 f(S/CD @ g l& 8
9 0| o2 3 ) g “/ﬂ\
: >~ Il _— R
: §a” | 9 3t ;
: IR q :
° ] R
o9 S [l ; ok g
o0 w Ules” g 0|9 g
o |0 A 9 \/ “ 3 a9 9
o9 g N v o9 g
0y i 1| NI g 9 ;
&y % Nz ; oy ;
a0 | ] | : S -
i = CJ 6 %I : 9 QQ g ~ 3
h W 6 \I > 6 z,Q 6 8
o % AN 9 o) g
e K IS 3} ik |8
NE Wl 7 of L SR
hy 6 3 \I (> y 9 @ & ~
Qg g %E g[ec L -
o) 9 RN ; Te 9 2 |-
eIl 0 \I ofS |9 : g
hQ 9 A ="x~§y‘ / 9 \ :
bQ W7 ;' al) "k I 8
0| ¢ (a0 a9 N 9
K (BN |
ol RN J
9 % oll9 \I 8
,Q NI d \I )
Q @ 7 6 Q @ \I (1Y)
o1 ol 9 \l 9
. Q ) 2 Q \I
NIE 9 oll@ \I 8 ||
‘Q 9 ) ‘Q 9 \I 5 o
J 6 J 9 \I g , | o
QQ 8 - 8 zQ @ \XI 2 f‘ S o
N 9 NSNS N )
NIEL 9 ol IR G0
Vol : SH )
olle> N} >loll/ B77 /ﬂ
Rl o 9 ¢ HCJ
@y Nk %
o | Q 6 < ‘ d
. 8 _
Nk @
LQ
Q X
ok ‘~
ol pdd
? it JQ% 0
A5
35-B 35-C

R o] o] o] 0] o] e]e)e]e]e]e

page 48 of 50



INCLUDED MONSTER STRIP

e *Hardware and tools not included for in-
stalling Monster Strips [76].

e (4X) 3/8" x2-1/2” Wood Lag Screws and
(4X) 3/8” Flat Washers (not included) are
recommended if mounting Strip to wall or
wood stud.

e 15/64" Diameter drill bit recommended if
using 3/8” Lag Screws.

e |dentify stud in wall and mark desired
height of top hole. Drill pilot hole in marked
location.

e Put thread-side of screw through washer
then screw through top hole at the back of
the Strip into wall until wood but do not fully
tighten.

e |etstrip hang and ensure it i1s square
using a level then mark locations of the 3
remaining holes.

e Hold strip to the side as shown in 32-B
and drill pilot holes in the 3 marked
locations.

e Put thread side of screw through the
washer then screw through bottom 3/8”
hole in back of Strip into the wall loosely.

e Screw in the remaining two Lag Screws
and fully tighten all screws.

e |f attempting to secure Strip to concrete
or other material, the buyer is responsible
for using correct hardware.

e |tisthe buyer’s responsibility to install
strip in a location and with hardware
capable of supporting the aggregate weight
of strip, all gear mounted or stored, and any
person using it.

e |fyou are not confident in your
mechanical skills, please seek the help of a
professional to perform the installation.

Qty: 4x

3/8” Flat Washer

3/8"x2-1/2" Lag
Screw

36-A

Wall Stud g

&

;

>
o
/oo o@o @/@@7@%@/@@ oo o oD [
LD DDRDDDDDDD DD DD D\

<

36-B

36-C

3

Do 000 oRoEIES OO © 0 L\

Q@@@@@@@@@@@%@@@@@\

page 49 of 50



CABLE MAINTENANCE

Over time, the cables within the system may experience some normal inelastic stretching.
Follow the below instructions to re-tighten the cables.

STEP 1

Tools Required:
e Multi Tool

e Tighten both Trolley Cable bolt heads up
towards the stop blocks on Swivel Trolleys.

e |f cable system is tight, no further
calibration is needed. If cables still have
slack, proceed to STEP 2.

STEP 2

Tools Required:
e Multi Tool, 7/32” Allen Key

e Remove the Rear Center Shrouds.

¢ Remove Cable Retainers and hardware
shown in 38-A on Rear Pulley Assembly and
move Pulley up by one hole.

e Re-adjust the height of the Trolley Cable
Bolts to calibrate the cable tightness.

e |fslack persists, continue moving
Retainers and Pulley up by one hole and
testing until cables are taught but not
pulling up the weight stacks.

Note:

e |finstalling pulley on the uppermost hole
of Rear Pulley Assembly, the lower Cable
Retainers are not needed.

38-A

38-B

page 50 of 50







ROGUE
=) Ia::!:‘ [=]

.,.tﬂ*rr;.

|E| : -I:"' F.;-'

SCAN FOR
INSTRUCTIONS

IRON GAME
PROGRAMMING




